
Länge / Length / Lounguer                         ………………………………………………………………………550mm

Breite / Width / Largeur                     …………………………………………………………………………305mm
Höhe / Height / Taille                  ……………………………………………………………………………190mm

Wheel distance ………………………………………………………………………………328mm

Art.-Nr.. 122000023 Short Course 1:10 2WD "Core Truck" Kit
Art.-Nr.: 124000024 Short Course 1:10 2WD"Core Truck" RTR BL





Aufhängung vorne / Front Suspension / Supension avant

- 3 -

1 Front Suspension

125000413

125000455
    3x34.5

125000455
        2.3

L R

T02056  3x34.5 Hinge pin front inner

………………………4

……2

T02056  2.3 E-ring

…………4

T02083  M3x15 Screw

T02092  Ball stud-Long

…………………2

125000499

125000455
      2.3

125000516

125000458

125000481
     M3x15

125001063

125000407

125000498

L

2 Front Suspension



Lenkung / Steering / pilotage

- 4 -

4.0mm

4

3

31

4

2

5

6

11

7

8

9

10

125000517  4.0 E-ring

…………………………1

………………………4

125000478  3x6x2.5 Ball Bearing

125000443   Block Carrier

125000443   M3x10 Screw

……………………………2

………………2

125000459  Ball stud - short

………………………2

125000460  Ball stud - silvery

………………………1

……………………2

125000443   3x7x0.8 Washer 

Buffer

Buffer

125000517

125000442

125000517

125000517

125000517

125000478

125000478

125000460

125000478

125000478

125000422

125000422

125000422

125000443

125000443

125000443

125000443

125000459

125000459

125000507



Aufhängung vorne / Front Suspension / Suspension avant

- 5 -

…………8

125000453  2.3

125000459  Ball stud-Short

……………………………4

…………2

125000477  5x10x4 all bearing

………………………4

125000453 3x27.5 Hinge pin front outer

…………4

125000441  2x9.8

…………2

125000441  4.0 E-ring

T02082   M3x10 Screw

……………2 125000480
    M3x10

125000502

L R

5 Front Suspension

6 Front Suspension

125000453
     3x27.5

125000453
     3x27.5

125000453
        2.3

125000453
       2.3

125000453
      2.3

125000441 
      4.0

125000477
   5x10x4

125000441 

125000441 
    2x9.8

125000477
   5x10x4

125000495

125000459

125000433

125000459

125000494

125000453
      2.3



Aufhängung vorne / Front Suspension / Suspension avant

- 6 -

125000512  4.8mm 125000518  3x68 Turnbuckle

…………8 ……4

Front Upper-Right

Front Upper-Left

Steering Tip

……4

125000480  M3x10

…2

125000480  M3x22 Screw 125000462  5mm Ball stud

……………………2

125000462

125000480
    M3x10

125000480
    M3x22

125000619

Turnbuckle

Front Suspension

Front Suspension

Projection.Note direction

Projection.Note direction

Projection.Note direction

approx.51mm

approx.51mm

approx.46mm

125000518

125000512

125000512
1:1

1:1

1:1x2

x1

x1

7

8

9

125000458

125000458

125000459

125000459
125000459

125000459

125000459



Aufhängung vorne / Front Suspension / Suspension avant

- 7 -

Screw
Cement

Screw
Cement

…………4

125001062  M3x10 Screw

…………4

125001064  M3x12 Screw

…………4

125001063  M3x8 Screw

125001064  M3x12 Screw

………2

125001064  M3x15 Screw

……2

125001063  M3x10 Screw

………2

Front Suspension

Front Suspension

10

11

125001064
    M3x10

125001062
    M3x10

125001064
    M3x12

125001062

125001064

125001063
    M3x8

125001064
   M3x12

125001063
125001063

125001064
    M3x15

125001064

125001063

125001063
    M3x10

125001063 
    M3x8

125001064



Aufhängung / Suspension / Suspension

- 8 -

…………6

125000480  M3x10 Screw

125000458  Ball stud-Long

…………………2

…………4

125000480  M3x10 Screw
125000458

125000480 
   M3x10 125000501

………………2

125000481  M3x8 Screw

…………2

125000454  3x48 Hinge Pin Rear Inner

125000481 
    M3x8

125000454

125000500

125000408

125000413

125000413

Front Suspension

Rear Suspension

Rear Suspension

12

13

L R

L

14

125000480 
   M3x10

125000480
    M3x10

125001060



Hinterachse / Rear Suspension / essieu arrière

- 9 -

125000406   M2.5x25 Screw

…1

125000447   2.37mm Ball

……………………12

125000475   5x8x2.5 125000406   M2.5 Nylon Nut

……………2……………1

125000476   10x15x4 

………2

125000448   17x23x1 Washer

……2

125000406
   2.5x25

125000475
  5x8x2.5

125000476
  10x15x4

125000476
   10x15x4

125000406

125000406
     M2.5

125000446

125000519

125000519

125000475
   5x8x2.5

125000448
  17x23x1

125000448
  17x23x1

125000447
     2.37

125000491

125000449
   2.6x6x3

……………4

125000481  M3x10 Screw
125000481
   M3x10

14 Rear Suspension

15 Differential



Antrieb / Divetrain / Cnduire

- 10 -

Screw
Cement

approx.18mm

125000477   5x10x4 Ball bearing

………………4

125000450 5x16.8 Idler gear shaft

125000440 5x8x6.7 Top shaft spacer

……………1

………………1

…………1

125000480   M3x12 Screw

………4

125000480   M3x25 Screw

125000482 M4 Flanged Nylon Nut

……………1

125000480
    (3x12)

125000493

125000493

125000477

125000477

125000490

125000477

125000477

125000520
125000440

125000450

125000480
   (3x25)

125000480
    (3x25)

125000515

125000482

125000439

125000439

125000439

125000437

125000437

125000617
     (86T)

Transmission

Motor Mount

Spur Gear

<Right>

<Left>17

18

19

Screw
Cement



Antrieb / Drivetrain / conduire

- 11 -

Tighten the screws with one sheet of paper
 inserted between both gears.

125000479  3x7x0.8 125000481  M3x8 125000480  M3x5 125000704  M3x3 

………………2……2 …………1………2

125000480  M3x10 Screw

……………2

………………2

125000481  M3x8 Screw

125000479
   3x7x0.8

125000480
    M3x5

125000704
    M3x3

125000481
    M3x8

125000704

125000404

125000404

125000481
    M3x8

125000480
    M3x10

Motor

Rear Suspension

20

21



Aufhängung / Suspension / Suspension

- 12 -

…………6

125001065/125000480  M3x10 

…2

125000480  M3x22 Screw

125000462  5mm Plastic Ball 

……………………2

………………2

125000481  M3x8 Screw

125000462

125000480
    M3x22

125000480
    M3x10

125000480
    M3x10

125001065 
   M3x10

125000481
    M3x8

125000509

125000509

Rear Suspension

125000480 
   M3x22

<Right>

<Left>

………………2

125000433  
2x9.8 Shaft

125000477  5x10x4  Ball Bearing

………………4

125000522

125000477

125000477

125000433

125000433

……………2

125000459

125000496

   125000459  
Ball stud-Short

Rear Suspension

22

23

L
R



Dämpfer / Shock Absorber / amortisseur

- 13 -

Compress the spring and install

125000469

125000470

125000480  M3x15 Screw

……2

125000482  M3 Nylon Nut

………………2

Front-Short

Rear-Long

Shock Absorber

Front Suspension

125000523/125000524  12x1 O-ring

…………4

for adjusting the spring tension

125000523/125000524

125000514

125000514

x2

x2

28

L R

29

x4

125000480 
   M3x15

125000482 
      M3



Dämpfer / Shock Absorber / amortisseur

- 14 -

25 Front
Vorne
avant

26

F
R x2

3
2

1

Shock Absorber

Shock Absorber

Rear
Hinten
arriére

1
Put the oil

F

……………………4

…………………………8

125000463(125000464)  2.3 E-ring

125000467   Shock Piston

…………………4

125000468  2.8x1.9 O-ring

…………………8

125000468  3.1x1mm Plastic Washer

125000461  5.8x6 Ball stud

125000514  5.8 Ball End

…………………4

…………………………4

125000523 & 125000524  8x1 O-ring

125000463(Short)

Put a little oil

Put a little oil

125000464(Long)

125000467

125000463

125000463

125000464

125000464

125000467 125000524

125000524

……………………4

125000524(Long)

125000523

125000523

125000523(Short)

for Front(Short)
for Rear(Long)

125000468(2.8x1.9)

125000468(3x1mm)

125000468(2.8x1.9)

125000468

125000468(2.8x1.9)

125000468(3x1mm)

125000468(2.8x1.9)

125000468

125000461

125000514

125000461

125000514

2

125000523 / 125000524

F
R x2

for Front(Short)

for Rear(Long)

Shock Absorber

Oil



Endmontage / Final assembly / montage final

- 15 -

Compress the spring and install

125000469

125000470

125000480  M3x15 Screw

……2

125000482  M3 Nylon Nut

………………2

Front-Short

Rear-Long

Shock Absorber

Front Suspension

125000523/125000524  12x1 O-ring

…………4

for adjusting the spring tension

125000523/125000524

125000514

125000514

x2

x2

28

L R

29

x4

125000480 
   M3x15

125000482 
      M3



Endmontage / Final assembly / montage final

- 16 -

125000480  M3x15 Screw

……2

125000482  M3 Nylon Nut    

……………2

125000482 
       M3

125000480 
    M3x15

Rear Suspension

Rear Suspension

L R

30

31

…………2

125001062  M3x10 Screw

…………6

125001065/125001066 M3x12 Screw

125001062 
    M3x10

125001062

125001065 
    M3x12

125001065

125001066 
    M3x12125001066



Endmontage / Final assembly / montage final

- 17 -

125000513  4.8 Ball End-Short

……………2

125000513  M3x10 Screw

……………1

125000479  3x7x0.8 Washer

………………4

125000480  M3x8 Screw

…………4

…………………1

SANWA

T02035  1.5 Servo spacer

……2

125000513

      125000510

125000511

125000460

125000479

125000434

125000480
   (2.6x8)

Steering Servo-H(24T) Steering Servo-S(23T)

Select for your servo

Sanwa servo 125000511

125000480  M2.6x8 Screw

…………1

Steering Servo-F(25T)

125000460  Ball stud - silvery

125000480

…………2

125001065 M3x12 Screw

…………4

125001065  M3x10 Screw

X

Steering Servo-F(25T)

32 Rear Suspension

33 Steering Servo

X

125001065 
   M3x10

125001065 
    M3x12



Endmontage / Final assembly / montage final

- 18 -

………………2

125000481  M3x8 Screw

125000485

125000485

Electronic speed controller

Receiver

Double-sided Tape

Steering Servo

Receiver/Electronic speed controller

……………………1

125001060  M3x5 Screw

125001060

125000481  
    M3x8

34

35

X

X



Endmontage / Final assembly / montage final

- 19 -

…………4

125001062  M3x10 Screw

125001062 
    M3x10

125001062

125001062

If using loose battery cells,
Please put the battery panel conversely.

125001061 M3x10 Screw

125000484  Small clip

……………2

…………2

125000484

125001061 
    M3x10

125001061

125000506

125000506

Body Mount

Battery

125000481 
    M3x8

………………2

125000481  M3x8 Screw

X

36

37



Endmontage / Final assembly / montage final

- 20 -

125000482 M4 Flanged Nylon Nut

……………4

125000482 
       M4

125000482 
      M4

125001062  Small clip

……………8

125001062

125001067

Tyre

Body

125001062

X

36

36



Explosionszeichnung / Exploded / Éclaté

- 21 -

12
50

00
40

4

12
50

00
43

9

12
50

00
48

0
12

50
00

40
4

12
50

00
61

7

12
50

00
49

0

12
50

00
49

1

12
50

00
49

3

12
50

00
49

3

12
50

00
40

6

12
50

00
40

6

12
50

00
49

4

12
50

00
49

5

12
50

00
49

6

12
50

00
49

9
12

50
00

50
0

12
50

00
42

2

12
50

00
42

2

12
50

00
50

7

12
50

00
51

012
50

00
51

1

12
50

00
51

2

12
50

00
51

2

12
50

00
51

3

12
50

00
51

4

12
50

00
51

4

12
50

00
51

4

12
50

00
43

3

12
50

00
51

5

12
50

00
43

7

12
50

00
43

7

12
50

00
43

9

12
50

00
44

0

12
50

00
44

1

12
50

00
43

3

12
50

00
51

7

12
50

00
51

7

12
50

00
51

7

12
50

00
51

7

12
50

00
44

3

12
50

00
44

3

12
50

00
51

8

12
50

00
51

8

12
50

00
51

9

12
50

00
51

9

12
50

00
44

6

12
50

00
44

7
12

50
00

44
8 12

50
00

44
8

12
50

00
44

9

12
50

00
45

0

12
50

00
52

0

12
50

00
45

3

12
50

00
45

4

12
50

00
45

5

12
50

00
45

5

12
50

00
52

2

12
50

00
45

9

12
50

00
46

0

12
50

00
45

9

12
50

00
45

312
50

00
45

3

12
50

00
45

9
12

50
00

46
0

12
50

00
46

1
12

50
00

46
1

12
50

00
46

4

12
50

00
46

3
12

50
00

52
3

12
50

00
52

3
12

50
00

46
7

12
50

00
47

1

12
50

00
52

3

12
50

00
46

2

T0
20

97

12
50

00
46

9
12

50
00

47
0

12
50

00
52

4

12
50

00
48

0

12
50

00
48

0

12
50

00
48

0
12

50
00

47
9

12
50

00
48

0

12
50

00
48

0

12
50

00
48

0

12
50

00
48

0

12
50

00
48

0

12
50

00
48

1

12
50

00
43

9

12
50

00
47

9

12
50

00
47

1

12
50

00
46

7

12
50

00
48

2

12
50

00
48

2
12

50
00

52
4

12
50

00
48

2

12
50

00
47

8

12
50

00
47

8

12
50

00
47

7

12
50

00
47

7

12
50

00
47

6

12
50

00
47

6

12
50

00
47

5

12
50

00
47

7

12
50

00
47

7

12
50

00
47

7

12
50

00
47

7

12
50

00
47

7

12
50

00
45

9

12
50

00
51

4

12
50

00
52

4

12
50

00
43

3

12
50

00
47

8

12
50

00
47

5

12
50

00
52

4
12

50
00

52
3

12
50

00
50

4

12
50

01
06

0

12
50

01
06

1

12
50

01
06

2

12
50

01
06

2

12
50

01
06

2

12
50

01
06

2

12
50

01
06

3

12
50

01
06

3
12

50
01

06
3

12
50

01
06

3

12
50

01
06

4

12
50

01
06

4

12
50

01
06

4

12
50

01
06

4

12
50

01
06

4

12
50

01
06

5

12
50

01
06

5

12
50

01
06

5

12
50

01
06

5

12
50

01
06

6
12

50
01

06
6

12
50

01
06

6

12
50

00
40

7

12
50

00
40

8

12
50

00
41

3

12
50

00
41

3

12
50

00
41

3

12
50

00
49

8

12
50

00
50

1

12
50

00
50

2

12
50

00
61

9

12
50

00
50

4

12
50

00
50

6

12
50

00
50

6

12
50

00
50

8

12
50

00
50

8

12
50

00
50

9

12
50

00
51

6

12
50

00
45

8

12
50

00
45

8

12
50

00
46

2

12
50

00
46

2

12
50

00
48

0
12

50
00

48
0

12
50

00
48

0

12
50

00
48

0

12
50

00
48

0

12
50

00
48

0

12
50

00
48

0

12
50

00
48

0

12
50

00
48

0

12
50

00
48

0
12

50
00

48
0

12
50

00
48

1

12
50

00
48

1

12
50

00
48

1
12

50
00

48
1

12
50

00
48

2

12
50

00
48

2

12
50

00
48

4

12
50

00
48

5

12
50

00
48

5

12
50

00
48

5

12
50

01
06

2

12
50

01
06

2



- 22 -

Date

Driver

Track / City

/

Comments

Front Suspension

Ride height

Rear Suspension

/

Radio/Batteries

Shock Mounting&Camber link

Servo
Esc
Batteries

Motor

Notes

Motor
Pinion/Spur /

Front Tires&Wheels

Front Tires
WheelsInserts

Rear Tires&Wheels

Rear Tires
WheelsInserts

Ride height

Shock Mounting&Camber link

Event

Camber
° 25°

30°

Caster

Bump Steep Spacer
Toe-in (+)/Out (-) °

# Washers
mm

Camber
°

Aluminum(Opt)

Normal

# Washers
mm

# Washers
mm

Conditions Smooth Bumpy Low traction Med traction
High traction Sandy Soft dirt Grass Hard soil
Clay Wet Dry Dusty Other

Front Shocks

m
m

m
m

Spring(color)

Piston #
Oil wt

Black

Long
Medium
Short

Wheelbase

Rear Shocks

Spring(color)

Piston #
Oil wt

Black

1 2 3

1 2

1 2

1 2

2
1

1 2 3

1 2

3 4

1 2

43

1 2
1 2 3

m
m

m
m



Ersatzteile / Spare Parts / Pieces detachees 

- 23 -

125000463
2pcs

Dämpferschaft vorne
3x44.5 Front Shock Absorber  Shaft

125000464
2pcs

Dämferschaft hinten
3x53.5 Rear Shock Absorber Shaft

125000523
2pcs

125000467
4pcs

Dämpferkolben
Shock piston

Front damper case2.3  E-ring 

4pcs

2.3  E-ring 
4pcs

2pcs

Shock Absorber below cover

2pcs

8x1 O-ring

2pcs
Shock Absorber top cover

125000524 125000468 125000469 125000470

3.5  Press washer

8pcs
2.8x1.9  O-ring

4pcs
3.1x1mm Plastic Washer

4pcs

2pcs

Feder hinten
Rear Shock Absorber Spring

2pcs

Feder vorne
Front Shock Absorber Spring

125000475 125000476 125000477 125000478
4pcs

Kugellager
3x6x2.5  Ball Bearing

125000479 125000480

125000482

125000483

6pcs

Kugellager
5x10x4 Ball bearing

6pcs
6pcs

3x7x0.8  Washer

10pcs

125000481

Kugellager
5x8x2.5 Ball bearing Kugellager

10x15x4 Ball bearing

125000471
4pcs

Diaphragma
Diaphragm

125000527 125000528

Stoßdämpfer vorne / Front Shock Absorber

2 Set

Stoßdämpfer hinten / Rear Shock Absorber

2 Set

125000307

3x25 Screw

3x10 Screw

3x12 Screw

3x15 Screw

3x5 Screw

3x8 Screw

3x22 Screw

8pcs

8pcs

8pcs

8pcs

8pcs

8pcs

8pcs

2.6x8 Screw
8pcs 3x15 Screw3x8 Screw

3x10 Screw 3x8 Screw

8pcs

8pcs

8pcs

8pcs

M4  Flanged Nylon Nut

M3 Nylon Nut
6pcs

2.3  E-ring

4.0  E-ring

 6pcs

 8pcs

 8pcs

125000484 125000485

Splinte
Small clip

8pcs

Antenna pipe set

Antenna pipe set cover

1pcs1pcs

Double-sided tape

1pcs

C-Type-Holder 25 Degree-Left/Right

125000314

C-Type-Holder 30 Degree-Left/Right

1pcs

125000308

Rear arm mount  F/R   1Set

2pcs
12x1 O-ring

Spring adjuster

2pcs

2pcs

Rear damper case

2pcs

Shock Absorber below cover

2pcs

8x1 O-ring

2pcs
Shock Absorber top cover

2pcs
12x1 O-ring

Spring adjuster
2pcs

1pcs1pcs 1pcs

OP OP OP



Ersatzteile / Spare Parts / Pieces detachees 

- 24 -

125000309

Front arm mount    1Set

125000356

Rear arm mount -Ball Servohalter
Servo mount

125000310

Hex mount5.1x8x0.2  WasherM2x5 Screw

Front hinge pin brace Brass battery tray

125000312125000311

125000316

4pcs

4pcs
4pcs

1pcs

Motor mount

125000313
1pcs

125000317

125000322

Federn hart
Hard Shock Absorber Spring Set(Blue)

Federn Medium
Medium Shock Absorber Spring Set(Red)

125000318

Federn weich 
Soft Shock Absorber Spring Set(Purple)

5.1x8x0.2  Washer

Truck CVD for ae rim

1.6x11 Spring Pin Aluminum Washer

125000319

4pcs2pcs

2pcs

2pcs

125000321

Rear hub carriers

2pcs

125000355

Rear Hub 1 Degree-Left/Right

1pcs

Ceramic Ball 2.37mm 

12pcs

125000354

Carbon Rear Chassis 

1pcs

125000323

Carbon Front Shock Tower-Truck

1pcs

125000325

Carbon Rear Shock Tower-Truck

1pcs

Aluminium Motor Gear-15T

1pcs

3x3 Screw

125000700 125000701 125000702

125000703

125000704 125000705

125000706

1pcs

3x3 Screw

1pcs

3x3 Screw

1pcs

3x3 Screw

1pcs

3x3 Screw

1pcs

3x3 Screw

1pcs

3x3 Screw

1pcs

Aluminium Motor Gear-16T

1pcs

Aluminium Motor Gear-17T

1pcs

Aluminium Motor Gear-18T

1pcs

Aluminium Motor Gear-21T

1pcs

Aluminium Motor Gear-20T

1pcs

Aluminium Motor Gear-19T

1pcs

M3x3

1pcs

3x3 Screw

125000707

Aluminium Motor Gear-22T

1pcs

1pcs

OPOP OP OP

OP OP OP

OP

OP

OP

OP OPOP

OP

OPOP OP

OP OP OP

OP

OP

OPOP

OP

1pcs

 2pcs8pcs

125000355



Ersatzteile / Spare Parts / Pieces detachees 

- 25 - 

125000617

125000499

2pcs

Front lower arms

125000500
2pcs

Rear lower arms

125000619
1pcs

125000504 125000506

1pcs

Battery plateFront shock tower 1pcs

Rear shock tower

1pcs

86T Spur Gear

Sponge
1pcs

1pcs

Body-Lexan

125000508

2pcs 2pcs

2pcs
Wing angie shim

Wing bracket

Battery column
2pcs

Front body mount

125000413

125000404

Gear Cover 

125000493
1pcs

Differential-L

125000406
1pcs

125000490 125000491

1pcs
52T Gear

125000407
1pcs

Front chassis plate

125000408

Chassisplatte
Main Chassis plate

125000494
1pcs

C-type holder L

125000495

1pcs

Steering block-R

125000496

Rear hub carriers-L

1pcs
Rear arm mount-R

125000498 125000501
1pcs

Rear brace mount

125000502 125000422

125000507

1pcs

Steering Rack

1pcs

Gear Cover Button
1pcs

1pcs

Differential-R

M2.5x25 Screw

M2.5 Nylon Nut
1pcs

1pcs

1pcs

Rear chassis plate

1pcs
Steering block-L

1pcs

Rear hub carriers-R

1pcs

1pcs
Rear arm mount-F

1pcs
Servo saver lower

1pcs
Servo saver upper

3.1x6x1 Plastic Washer
4pcs

Differential Nut Mount

1pcs

Front upper suspension arm mount

Front alight suspension
 arm mount

1pcs
28T Spur Gear

1pcs

C-type holder R

1pcs

1pcs

Front brace mount 1pcs
Servo saver - L

125000509
1pcs

Motor guard

125000510

1pcs

Steering

1pcs

Front bumper
servo horn-F

1pcs

Steering servo
horn-H

1pcs

Steering
servo horn-S

125001060 125001063

125001065 125001066

125001061 125001062

125001067125001064

1 Set

Akkuhalter
Battery Mount

M3x5 1pcs

Body Mount Set Front Bumper Set-A

Front Bumper Set-B Rear Bumper Set-A Rear Bumper Set-B



Ersatzteile / Spare Parts / Pieces detachees 

- 27 -

125000522

125000518
4pcs

3x68  turnbuckle

2pcs

3x72  turnbuckle

2pcs

Rear CVD

125000512

4.8  Ball End - Long

125000513 125000514125000511
2pcs

Servo plate

125000433

4pcs
Hexagonal

125000434
2pcs

1.0 Servo spacer

6pcs 2pcs

4.8  Ball End-Short

2pcs

1.5 Servo spacer

2pcs

3x10 Screw

1pcs

5.8  Ball End

Below Spring mount end

4pcs
2x9.8 Pin

2pcs 六角座 钢针

125000448
2pcs

125000449

125000453 125000454

125000450
1pcs

idler gear shaft

125000520

1pcs

Gear 20T

125000455 125000455

125000458 125000459 125000460 125000461 125000462

2pcs

2pcs

2pcs
3x30.5 Hinge pin Rear outer

Ball stud-Long
2pcs

3x34.5 Hinge pin front inner

2pcs

4pcs

5mm  Ball stud

2.3  E-ring 

17x23x1 Washer

4pcs

3x27.5 Hinge pin front outer 3x48 Hinge pin Rear inner

2.3  E-ring 
4pcs

1pcs

2.6x6x3  Stop push ball bearing

125000515
1pcs

Motor plate

125000516

1pcs

Front hinge pin barce

125000437
2pcs

Slipper pad

125000439

125000439 125000440
1pcs

5x8x6.7   Top shaft spacer

125000441 125000517

125000443

2pcs
Block Carrier

125000519 125000446

125000447

12pcs

2.37mm  Ball

2pcs

Slipper hub

2pcs

Front wheel axle

3x7x0.8  Washer

1pcs

Differential Spring

2pcs 2x9.8 Pin

3x10 Screw
2pcs

1pcs

Slipper Spring

4.0  E-ring 2pcs
1pcs

Buffer column-A

1pcs

Buffer column-B

1pcs

Buffer Nut

1pcs

Buffer Spring

4.0  E-ring 

1pcs

1pcs

Differential connecting hub - Short

1pcs

Differential connecting hub - Long

2.3  E-ring 
4pcs

Ball stud-Short

5pcs

2pcs

Ball stud-Silvery

4pcs

5.8x6  Ball stud

2pcs
Upper cover nylon cap

  Ball stud sponge
2pcs

  Ball stud sponge
5pcs



Ersatzteile / Spare Parts / Pieces detachees 

- 29 -

127000001 
Xirius Race 3000 KV 12T

Art.-Nr. Bezeichnung
127000001 Xirius Race 3000 KV 12T
127000002 Xirius Race 3700 KV 10T
127000003 Xirius Race 4400 KV 8T
127000004 Xirius Race 6080 KV 6T
127000005 Xirius Race 7200 KV 5T
127000006 Xirius Race 1800 KV 20T

142000030 Brushless 
Regler/Controller Xirius Race

127000020 
Xirius Pro 2760 KV 10.5T

Art.-Nr. Bezeichnung
127000020 Xirius Pro 2760 KV 10.5T
127000021 Xirius Pro 3360 KV 8.5T
127000022 Xirius Pro 4400 KV 6.5T
127000023 Xirius Pro 5200 KV 5.5T
127000024 Xirius Pro 6400 KV 4.5T
127000025 Xirius Pro 8360 KV 3.5T
127000026 Xirius Pro 640 KV 17.5T

142000010 Brushless 
Regler/Controller Xirius Pro

1pcs

Body-Lexan
klar

125001067
1pcs

Body-RTR

125001070
1pcs

Body-KIT

125001071


	Short-Course_TS2---Page1.ai.pdf
	Page2.ai
	Short-Course_TS2---Page3.ai
	Short-Course_TS2---Page4.ai
	Short-Course_TS2---Page5.ai
	Short-Course_TS2---Page6.ai
	Short-Course_TS2---Page7.ai
	Short-Course_TS2---Page8.ai
	Short-Course_TS2---Page9.ai
	Short-Course_TS2---Page10.ai
	Short-Course_TS2---Page11.ai
	Short-Course_TS2---Page12.ai
	Short-Course_TS2---Page13.ai
	Short-Course_TS2---Page14.ai
	Short-Course_TS2---Page15.ai
	Short-Course_TS2---Page16.ai
	Short-Course_TS2---Page17.ai
	Short-Course_TS2---Page18.ai
	Short-Course_TS2---Page19.ai
	Short-Course_TS2---Page20.ai
	Short-Course_TS2---Page21
	Short-Course_TS2---Page22.ai
	Short-Course_TS2---Page23.ai
	Short-Course_TS2---Page24.ai
	Short-Course_TS2---Page25.ai
	Short-Course_TS2---Page26.ai
	Page_27n.ai

